

**Product Name:** TIRGEN 500 mg Film-Coated Tablets

**Active Substances:** Levetiracetam

**Form:** 50 Film Coated Tablets

**Therapeutic indications:** Secondary generalized or non-generalized children and adults aged 4 years and older as additional treatment in partial onset seizures, Myoclonic in adolescents and adults with Juvenile Myoclonic Epilepsy over the age of 12 as additional therapy in seizures, Primary disease in adults and children aged 12 years and over with idiopathic generalized epilepsy. as an adjunct therapy in generalized tonic-clonic seizures, Partial onset with or without secondary generalization in patients 16 years of age and older  
It is used as monotherapy in the treatment of seizures.

**Posology and method of administration:**

Monotherapy

Adults and adolescents over 16 years of age

The recommended starting dose is 250 mg twice a day. After 2 weeks, 500 mg twice daily, first

The treatment dose should be increased.

Depending on the clinical response, the dose can be increased in increments of 250 mg twice a day, every two weeks.

The maximum dose is 1500 mg twice a day.

2/17

Additional therapy

Adults (18 years) and adolescents (12-17 years of age) 50 kg and above

The initial therapeutic dose is 500 mg twice a day. To this dose from the first day of treatment.  
can be started.

Depending on the clinical response and tolerability, the dose can be increased up to 1500 mg twice a day. Dose changes can be increased by 500 mg twice daily every 2 to 4 weeks, or can be reduced.

In children between the ages of 4-11 and adolescents under 50 kg (12-17 years of age)

The use of levetiracetam oral solution is recommended for infants and children under 4 years of age.

The initial therapeutic dose is 10 mg / kg twice a day.

Depending on the clinical response and tolerance, the dose can be increased to 30 mg / kg twice a day. Dose changes every 2

It can be increased or decreased once a week, provided that it does not exceed 10 mg / kg twice a day. Lowest effective dose should be used.

Dosage in children 50 kg and above is the same as in adults.